2

Strategic evaluation of RD&E

opportunities for water reuse and

recycling at Australian abattoirs

Project code: 2016.1021

Prepared by: Marie-Laure Pype, Katrin Doederer, Paul Jensen,
Jurg Keller and Richard Ford

Date Submitted: August 2016

Date Published: YXxXDecember 2017

Published by: YXXXAMPC

The Australian Meat Processor Corporation acknowledges the matching funds provided
by the Australian Government to support the research and development detailed in this
publication.

Disclaimer:

The information contained within this publication has been prepared by a third party commissioned by Australian Meat Processor Corporation
Ltd (AMPC). It does not necessarily reflect the opinion or position of AMPC. Care is taken to ensure the accuracy of the information
contained in this publication. However, AMPC cannot accept responsibility for the accuracy or completeness of the information or
opinions contained in this publication, nor does it endorse or adopt the information contained in this report.

No part of this work may be reproduced, copied, published, communicated or adapted in any form or by any means (electronic or
otherwise) without the express written permission of Australian Meat Processor Corporation Ltd. All rights are expressly reserved.
Requests for further authorisation should be directed to the Chief Executive Officer, AMPC, Suite 1, Level 5, 110 Walker Street Sydney
NSW.




Executive Summary

This is the final report for project 2016/1021 “Strategic evaluation of RD&E opportunities for water
reuse and recycling at Australian abattoirs”. The objective of the project was to identify the needs
and opportunities to achieve water efficiency gains at Australian meat processers through
reuse/recycling, while adhering to the highest food safety and product quality standards.

Currently, large abattoirs use approximately 7 kL of water per tonne of hot standard carcass weight
produced (tHSCW) (AMPC wastewater report, 2012) at an average cost of $2.2/kL. Four strategies
have been highlighted to reduce fresh water consumption and costs associated with water:

1) Water conservation: this is a strategy suitable to abattoirs at all sizes to save up to 10% of
town water consumption. The payback period ranges from immediate to up to 3 years.
Simple actions can include staff education/awareness, fixing water leaks and the adoption
of dry cleaning methods.

2) Water reuse: this strategy allows the reuse of one process waste stream to the same or
another process with or without pre-treatment, which can save 15% of town water
consumption with a payback of less than 5 years. Abattoirs at all sizes can adopt this
strategy. However, small abattoirs (< 100 kL/d) might be limited to waste streams requiring
no treatment or simple treatment (such as screening before reusing). Before starting any
reuse project, sites should contact AQIS to assure its feasibility. AQIS has already approved
some reuse options such as (AQIS, 2008): (i) the reuse of steriliser and hand-wash water
collected and used to wash cattle yards; and (ii) the reuse of steriliser water collected from
clean end on the viscera table and used for the initial viscera table wash.

3) Non-potable water recycling: more than 40% of town water consumption can be saved by
using non-potable water. This recycled water cannot be used in direct or indirect contact
with meat and meat products. Different water qualities can be produced depending on the
end-use purposes. For example, some abattoirs are already using non-potable recycled
water for irrigation. This strategy can be adopted by medium to large sites due to the higher
investment cost and payback time (6-10 years) than the two previous strategies.

4) Potable water recycling: more than 70% of town water consumption could potentially be
saved by introducing direct potable recycle schemes in facilities. However, international
regulations and public acceptance limit its implementation by prohibiting the use of
recycled water in contact with meat or meat products. However, these might change in the
future due to the reduction of conventional sources of potable water and public awareness.
Domestic abattoirs could use potable recycled water, which will however be limited to large
sites due to high investment cost and payback time (around 10 years).

Water conservation, water reuse and non-potable water recycling are three ways to replace or
minimise external supplies by 65%, thereby reducing costs and improving the sustainability of the
operation. However, when considering water recycling/reuse, food safety and national and

2




international product quality expectations and regulations need to remain the top priority. For this
reason, the use of potable recycled water produced on-site is a challenge for international
abattoirs. The main benefits of using these three strategies are:

e Save water intake and disposal costs
e Produce sustainable products meeting customer demand
e Reduced energy demand (e.g. through hot water recycling)

e Improve operational performance (e.g. less chemical use for cleaning, boilers and cooling
towers)

e Preserve product value

e Recover nutrients from the wastewater with market value

Based on these findings, it is recommended that AMPC consider research aiming to reduce water
consumption by at least 60% through reusing or recycling water within abattoirs. Using
reused/recycled water can require an initial investment (payback around 5 years), but can
potentially save $240/day in water supply costs for a plant processing 625 head per day with
additional savings in trade waste or discharge possible (estimated from: 1 ML/day water
consumption, 40% recycled water, town water cost: $2.2/kL, recycled water cost: $1.6/kL).




Contents

EXECULIVE SUMIMAIY .ttt ettt e e e ettt e e e e e s s ab et eeeeeeesaassbaeeeeeeessananssaeeeaeesesannnenes 2
Fa o] o] 1V - AT o 1TSS PUPUPSPPPPIN 6
i = 7-Tol o 10 oo =T aTe I @ ] o] [=Tot 41V PSPPSR 7
2 Introduction to Water Usage at Red Meat Processing Plants ........cccoccveeeeiiiieecciiiee e, 8
2.1 DeSCriptionNs Of Water USE .....ciiiciiiiiiiiieeciiee ettt e et e e st e s bee e e ee e s sareeas 8
2.2 Descriptions of Wastewater Production ...........occueeeiiiieie et 9
2.3 Wastewater Treatment and DiSCharge .......uevvveiieeiiiiiiee et 12
3 Regulations around Water Use and REUSE ........cecueeriiiriiieeeieeenieesieeeseessveesseeesaeeesneessneeenes 14
3.1 F YT i = 1 T PSP 15
3.2 LU oT o LI PPPRPPNE 15
33 U Y SRR 16
3.4 AASIA 1etteeet e ettt et e e e e e s e bttt e e e e e e e et b et aee e e e e e e b baeaeeeeeeaattraaaeeeeeenanranee 17
4 Strategy 1 — Water Conservation/Substitution..........ccccceeveereiiienic e 17
4.1 el oo [8T o Ie] o NSRRI 17
4.2  Value Proposition and BENETItS........ccicciiiiieiiiie ettt et e e 18
4.3 Research/Implementation PIan .......ccccooeeiieeiieeie ettt eve e ste e saee v ens 19
4.4 KBY RISKS ..ttt e e et e e e e et e e e e e bt e e e eeabaeeeesabaeeeeenbeeeeeenseneeennrenas 20
5 Strategy 2 — Direct Reuse of Water Without Prior Treatment.........cccoccveeeiiciieeeiiciieeeccieee e 20
5.1 T} oo [¥T o1 1T o NSO P PP TP 20
I Y £ | (U o ¢ oY oY LY 1 o [PPSR 23
53 LT =T= T o T 2 = o TSR 23
5.4  Technology REAINESS ...ccccuviieiiiiie ettt ettt e et e e e tte e e e ba e e e e eatee e e e abaee e enneeas 23
5.5 YA 1 ] PP 24
5.6  SUMMArY Of BENETITS ...ouiiiiiieee et et e e rae e e e 24
6 Strategy 3 — Recycling at Non-potable Standard ..........ccccovvciiiiicciiii e 24
6.1 T} oo [¥T o1 1T o NSO P PP TP 24
I V7 1 [V o ¢ oY o Yo 1Y o [PPSR 27
6.3 Research/Implementation PLan ..........ooueieueiieee ettt 27
6.4  Technology REAINESS ...cccccuviieiiiiie ettt e e e tre e s e sabae e s e abaee e eareeas 27
6.5 KBY RISKS ottt ettt e e e e e e e e et e e e e e e e s e s st taaeeeeeesssnnteaaeeeeeesesannsranneaeeeaanas 28
6.6 SUMMArY Of BENETITS ...uviiiiiieee e e 28
7  Strategy 4 — Recycling Water at Potable Standard ..........ccoovciieiiriiiiiiniiie e 28
7.1 INEFOAUCTION ittt ettt e s bt e e sabe e sbaesnabeesbaeenanes 28
A 7 1 [V o oY o Yo 1Y o [PPSR 29
7.3 Research/implementation Plan ......c...ocueeoeiecieeeee et et eeanes 29
2 F-Yol oY g Vo] [o =4V =T Vo g 1TSS 30
7.5 KBY RISKS 1ottt ettt e e e e e e e e e e st e e e e e e e e s e e st e aaeeeeeeeesnnteaseeeeeeeeaannsranneaeeeannns 30
7.6 SUMMArY Of BENETITS ...uiiiiiiieee e e e 30
8  Conclusions/ RECOMMENAALIONS .....eeeivveiiiiiiiiie it e ettt ettt e e serte e e e st e e e seabe e e s sebbeeessenbeeessanes 31
S I 11 o T =4 =T o] o1 U UPPPNE 32
10 Appendix A (developed in conjunction with 2016/1023) ......ccceeiiieiieereerieesie e et 35




10.1 Production of wastewater at red meat processing facilities ........ccccccevvvveriricieeeiiinennnn. 35

10.2 Current wastewater treatment practices at red meat processing facilities .................... 38
10.2.1 Technologies for Removal of Organics.......cccueevviiiiiiiiiiiieccieee e 40
10.2.2 Technologies for Removal of NULHeNtsS........c.eeeieciiiieiiiie e 42
11 Appendix B — Wastewater Analysis from Australian Red Meat Processing Plants................... 43
I S R Y1 - L NPT OO TUPTRPTPON 43
11.1.1 [ Y oY D 1Yo T o) ] o ISP 43
11.1.2 Wastewater COMPOSITIONS ..ccovvueiiiiiieiieereiiieee et e e e s s earereee s 43
I A Y1 = - FO PSP TUSTRPTPON 45
11.2.1 [ Yo Y D 1Y o T o) ] o SRR 45
11.2.2 Wastewater COmpPOoSItiONS ......cooviiiiiiiiii 45
0 Y - S SRN 49
11.3.1 [ Y oY D 1Y T o) ] o ISP 49
11.3.2 Wastewater COMPOSITIONS ..ccovvueiiiiiiiiiieiriiiteeee et e e e s s sesarereeee s 49
Y1 {3 b LSOO TUPTRPTPTON 52
11.4.1 [ Yo Y D TY o o To) ] o PP 52
11.4.2 Wastewater COmPOoSItiONS ......cooviviiiiiiii 52
12 Appendix C: Water Quality REQUIrEMENTS ......cccuiieecieeiiiiesiee et eteestee e ste e eee e sreesreeesnree s 54
13 Appendix D: Review of Water Recycling Case StUdIES......ccvvveveiiiiiiiiiiee et 64
13.1  CUB Yatala breWery, QLD .......ueii ittt ettt e et e e et e e e aae e e e e naee e e nnneeaean 64

13.2  Ingham poultry, MUrarrie QLD .......cc.ceeieiiiieiiiiiie e eeitee e ectre e e e sere e e e saae e e s saae e e esereeeeas 65




Abbreviations

AWTP
AnMBR
BOD
CAL
CBA
CcoD
DAF
EC

FO
FOG
FRP
HSCW
MBR
MD
MF
NF
0&G
RO
SBR
TDS
TOC
TKN
TSS
UF

uv

Advanced Water Treatment Plant
Anaerobic Membrane Bioreactor
Biochemical Oxygen Demand
Covered Anaerobic Lagoon
Cost Benefit Analysis
Chemical Oxygen Demand
Dissolved Air Flotation
Conductivity

Forward Osmosis

Fats, Qils and Grease
Ortho-phosphate Phosphorus
Hot Standard Carcass Weight
Membrane Bioreactor
Membrane Distillation
Microfiltration

Nanofiltration

Oil and Grease

Reverse Osmosis

Sequencing Batch Reactor
Total Dissolved Solids

Total Organic Carbon

Total Kjeldahl Nitrogen

Total Suspended Solids
Ultrafiltration

Ultraviolet



1 Background and Objectives

During the past decade, AMPC financed multiple research projects aiming to decrease water
consumption and to improve water efficiencies at Australian abattoirs. AMPC now requires a clear
framework for further R&D and research translation to maximise industry benefit from these
activities.

Project A.PIA.0086 “Review of abattoir water usage reduction, recycling and reuse” is a very good
working base to build the proposed framework. Within a good overview of the process wastewater
quality and quantity, the cost-benefit analysis (CBA) of recycled and reuse water and the risk
assessment of recycling and reuse activities are described among others. Nevertheless, an update
of this document is essential due to:

e There have been substantial advances in technologies for wastewater treatment and
production of recycled water in the past 10 years, including the development of
sophisticated online control and monitoring processes that ensure water quality.

e There have been strong advances in the use of recycled water in Australia in municipal
wastewater treatment and in industrial applications (including food industries). The
successful uptake of water recycling technologies (particularly in related industries), may
provide valuable case studies for the red meat industry to reference in development on a
water conservation, reuse and recycling plan.

e There have been continuing developments in the use of recycled water in the international
meat processing community. It is critical for the Australian industry to consider potential
changes in “Global Best Practice” when developing a water conservation, reuse and
recycling policy. Consideration of international activities will ensure Australian meat
processors remain internationally competitive.

e Australian meat processors currently utilise a range of different wastewater treatment
technologies, and this is often dependent on the location of the plant and the method of
effluent discharge. The final effluent will vary substantially depending on this up-stream
treatment, but there is currently little data available to determine how the wastewater
quality would impact the selection and cost of additional treatment to enable water
recycling.

An understanding of water consumption and quality is needed while the understanding of
wastewater production and quality is essential to elaborate strategies for the implementation of
water conservation, reuse and recycling at Australian abattoirs. This report supplies:

e Adescription of the water usage and wastewater production;

e An overview of the national and international regulations regarding water reuse/recycling;




e Four strategies to decrease town water consumption, including value proposition and
benefits, research/implementation, and key risks.

2 Introduction to Water Usage at Red Meat Processing Plants
2.1 Descriptions of Water Use

Water usage represents a large financial cost for the Australian red meat industry due to the water
purchase and disposal costs and the large amount of water needed for meat processing. Firstly, the
average purchase price of potable town water is $2.2/kL and can reach up to $3.5/kL (AMPC, 2012%).
In addition, treatment and disposal costs range from essentially nothing to greater than $2/kL
volume, plus potential penalties for organic and nutrient contaminants. Considering water usage
by large Australian red meat processors is around 7 kL per tHSCW (AMPC, 2012), a plant processing
625 head per day (ca. 150 tHSCW/day) would consume 1 ML/d water, costing in the range of $2,000
to over $5,000 per day for supply, treatment and discharge.

Currently, many Australian abattoirs use municipal potable water supplies, water at this quality
may be used in all production activities, including production areas where it contacts meat and
meat surfaces. Table 1 presents the breakdown of general water consumption in an abattoir (AMPC
wastewater report, 2012).

Potable water is primarily used in the following areas: slaughter, evisceration (mostly wash-down
inedible and edible offal processing), and casing processing. The consumption of potable water has
been significantly reduced since 2003.

L AMPC Factsheet - Recycled Water Opportunities in Sustainable Food Production & Manufacture




Table 1. Water consumption in an abattoir.

Stockyard (mostly wash-down) 7-24% Non-potable (except last cattle wash)
Slaughter, evisceration 44-60% Potable

Boning room 5-10% Potable

Inedible & edible offal processing 7-38% Potable?

Casings processing 9-20% Potable®

Rendering 2-8% Non-Potable

Chillers 2% Non-Potable

Boiler losses 1-4% Non-Potable

Amenities 2-5% Non-Potable

From (AMPC wastewater report, 2012).
@ Reused water can be used except for final wash.
b If casings are to be washed for rendering only, reused water could be used.

2.2 Descriptions of Wastewater Production

There are five main areas in Australian slaughterhouse that generate wastewater: stockyard,
slaughter / evisceration (kill floor), boning room, inedible and edible offal processing, and rendering
(AMPC wastewater report, 2012). Small facilities may not operate a rendering plant. Slaughter /
evisceration is the area producing the highest volume of wastewater and may represent 50% of the
[...]
Low capital cost.

Very stable.

Produces good
effluent.

Low energy

consumption.

Low surface space.
Low energy
consumption.

Low surface space.

Low surface space.
Good removal using
less energy than RO.

Expensive.

Brine disposal.

Resin fouling.

Not effective for high
concentration of Fe, Mn
and Al.

Moderate to high
operating costs related to
membrane.

High chemical cleaning
cost due to fouling.

Feed temperature < 50°C.
High maintenance.

High cleaning
cost due to fouling.

Feed temperature <50°C.

High maintenance.

chemical

Sensitive to chlorine.

High cleaning
cost.

High fouling rates:
treatment necessary.
Feed temperature < 50°C.
High maintenance.

chemical

Pre-

Used in the USA
water treatment.

Well established in
water treatment

Well established in

drinking and
recycled water
treatment

Well established in
drinking and
recycled water
treatment

Well established in
drinking and
recycled water
treatment

Vi

59

74

PC



Table D.1. Summary of treatment technologies used in water recycling (next).

Membrane
filtration
system

Reverse osmosis
(RO)
Pore size < 0.002 pm

Ceramic membrane
Pore size > 0.001 um

Metallic membrane
Pore size: 0,5 um to < 1
nm

Size exclusion
Charge repulsion
Diffusion
Adsorption

Size exclusion

Size exclusion

Protozoa

Bacteria

Virus

Up to monovalention
Colour

Organic matter
Odour

Heavy metal
Turbidity

Depending on pore
size: Protozoa
Bacteria

Virus

TSS

Turbidity

Divalent ion
Depending on pore
size: Protozoa
Bacteria

Virus

TSS

Turbidity

Divalent ion

High removal
efficiency.

Produce high quality
water

Low surface space.

Very robust
membrane to pH,
chemicals,
temperature.

Low surface space.
Easy to clean.
Inert surface.

Very robust
membrane to pH,
chemicals,
temperature.

Cost-effective
Low fouling rates
Easy to clean

High energy consumption
Sensitive to chlorine.

High chemical cleaning
cost.

High fouling rates:
treatment necessary.
Feed temperature < 50°C.
High maintenance.

Pre-

High capital cost related to
membrane.

High capital cost.

Low surface membrane per
module volume.

Possible toxicity.

Well established in

drinking and
recycled water
treatment

Not as popular as

polyamide
membranes, but
becoming more
affordable

Not as popular as
polyamide
membranes.
Commercially
available.

Vi

74

PC

60



Table D.1. Summary of treatment technologies used in water recycling (next).

Disinfection

system

Forward osmosis
(FO)

Membrane Distillation
(MD)

Chlorination

Osmosis gradient

Mass transfer
induce by vapour

pressure difference

Inactivation

Protozoa
Bacteria

Virus

Colour

Organic matter
Odour

Heavy metal
Turbidity

Salt

lon

Heavy metal
Turbidity

TSS

Protozoa
Bacteria

Virus

Organic matter
Bacteria

Virus

Colour

Low energy
consumption.

Work  with  dirty
water.

Only gas water going
through membrane

Cost effective
technique.
No maintenance.

Lower water flow than RO.
Not as competitive as RO.
Industrial acceptance.

Expensive technique. High
energy demand.
Pro to fouling

Does not
remove/inactivate
protozoa.

Formation of disinfection
by-products in presence of
organic matter.

Long residual.

pH dependent.

Vi

Not as widely used
as RO, but few
commercialisation
(new technology)

Widely employed in
desalination and
food industries

Well established in

drinking and
recycled water
treatment

74



o

74

\ X

62

Table D.1. Summary of treatment technologies used in water recycling (next).

Ozone Oxidation Protozoa Short residual. Complex technology. Well established in
Bacteria High maintenance. drinking and
Virus Aggressive odour. recycled water
Organic matter treatment
Taste
Odour
Colour
uv Irradiation Bacteria Short residual. Only efficient in low UV Well established in
Virus transmittance waters drinking and
recycled water
treatment




Table D.2. Summary of removal efficiency of the different water treatment technologies based on tertiary effluent quality.

Coagulation/flocculation
Granular activated carbon (GAC)
lon exchange/MIEX (magnetic IEX)
Membrane bioreactor (MBR)
Microfiltration

Ultrafiltration

Nanofiltration

Reverse Osmosis

Forward Osmosis

Distillation (MED, MSF)

UV treatment

filtration with biological activity

Chlorination
Ozonation

Bacteria

H ™ ffiltration without biological activity

Protozoa

Viruses
Turbidity/Suspended solids
Taste & odour

Colour

Heavy metals

Manganese

Salinity

Algal cells

Dissolved organic matter

Organic pesticides

@ Depending on the draw solution.

b Chlorination oxidises Mn to precipitate it and to remove it by filtration.

‘It is the major technique to remove DOM before membrane treatment.

l good removal. l poor removal.
2: Fairly good removal. l no removal.

63




14 Appendix E: Review of Water Recycling Case Studies

Indirect and direct potable reuse (IPR and DPR) plants are built around the world to produce high
quality potable recycled water fit-for-purpose from wastewater as an alternative to natural sources.
Always used as a multi-barrier approach the most common technologies applied in the treatment
trains are: membrane filtration (microfiltration (MF)/ reverse osmosis (RO)) and several disinfection
systems, such as chlorination, ultraviolet light (UV), and advanced oxidation processes. RO filtration
is often used as the last physical barrier and generally placed before final disinfection due to its high
capacity to remove pathogens and salt. However, this technology is costly due to it is high energy
demand (high pressure membranes), high maintenance requirements and high chemical use for
cleaning purposes essentially.

Two Queensland food industries successfully implemented a water recycling scheme in their factory
which are detailed below. To successfully implement a potable water recycling plant, it is necessary
to monitor the different processes/barriers to assure their integrity for contaminant removal.
Australia has started to develop national guidelines to monitor different water treatment
technologies such as ozone, membrane bioreactor and reverse osmosis (AWRCoE, 2014). The main
interests of these guidelines are to reduce the commissioning time and cost of a water treatment
plant and to hopefully help to increase the public acceptance toward water recycling.

14.1 CUB Yatala brewery, QLD

Yatala Brewery (Hertle et al., 2009) is a prime example of the successful application of a water
recycling scheme. To avoid the cost of the expansion of the city wastewater treatment plant, Yatala
brewery decided to build a wastewater treatment plant within its factory in 1993. Because of the
drought, the brewery opted for a water recycling plant to save on extensive costs in water and
wastewater discharge. The domestic sewage was excluded from the recycling reducing regulatory
compliance requirements and the risk of adverse public perceptions. The treatment plant includes
a primary clarifier, anaerobic sludge blanket, dissolve air flotation, microfiltration, reverse osmosis
and disinfection (Figure C.1). The end uses of the recycled water are cooling systems, boiler feed,
cleaning in place system, pasteurization, pre-cleaning vessels and pipes (but not the final rinses),
floor washing, toilet flushing and irrigation. The recycled water is not used to produce beer because
of international regulation limitations (especially EU), which continues to be the main challenge.
Even with the water quality meeting the Australian drinking water guidelines. The upflow anaerobic
sludge blanket allows to recover 90% of the energy contained in the wastewater and the reverse
osmosis brine. Captured biogas is used to gas-fire boiler. The cost of building their own wastewater
plant was $4.3 million (in 1993) to compared to $3 - 4 million (in 1993) of avoided headwork
charges, and trade waste discharge fees. The capital costs associated to the water recycling plant
was around $15 million including all the approvals, planning, design and construction of the plant
and integration of recycled water and biogas into the brewery. Queensland government provided
S5 million support through the business water efficiency program. The operating and maintenance
costs of the water recycling plant are around $1.2 million/annum, while the water consumption,

64




wastewater discharge and energy savings are more than triple around $4.2 million/annum. Thus,
the water recycling plant had a payback period of only 5 years. The actual water recycling cost is

ca. S1.6/kL.
Biogas
Council's water Frocesswael Upflow anaerobic
treatment plant Brewery Primary clarifier sludge blanket (x2) Dissolve air flotation
—

y

Q0O

wg:ttgnger Storage tank Reverseosmosis ~ Membrane filter Dissolved air Moving Bed
treatment plant | filtration flotation Biofilm Reactor
BACKWASH WATER
AND RO CONCENTRATE SLUJDGE
[ SEWER __ | LANDFILL

Figure E.1. Treatment train at Yatala brewery, QLD (Hertle et al., 2009).

14.2 Ingham poultry, Murarrie QLD

Ingham poultry is a successful example of the implementation of potable recycled water in its
process factory. In 2009, Ingham poultry opened an advanced water treatment plant (AWTP) at
Murarrie site (QLD) to reuse its process waste (no human waste) reducing 70% of its water supply
(72% in 2016). The treatment train includes biological nutrient removal (anaerobic pound, DAF, SBR
and decantation tank), membrane separation processes (sand filter, MF and RO) and disinfection
(ultraviolet and chlorination) (SAI Platform Inc, 2016). The AWTP can produce up to 4 ML/day of
high quality recycled water. Today, the recycled water costs around $3.6/kL (including waste
disposal and acid costs) in comparison to $4.1/kL for town water (waste disposal cost excluded:
$0.91/kL volume discharge + $1/kL penalty for quality changed). This site already decreased its
water usage by 20% by adopting water saving protocols such as trigger guns on hoses, water
efficient sprays on processing equipment and internal recycling through liquid ring vacuum pump
(Seddon, 2012). However, Murarrie site increases its electricity usage by 8%, but recovered it by
using biogas. Finally, another advantage of the AWTP is the reduction of nitrogen load to sewer
decreasing the disposal costs. A two pipe system has been implemented in the factory avoiding the
mixture between recycled water and drinking water. The recycled water is not used for drinking

65




water, amenities (to avoid worker reluctance), safety shower, ice and during chicken slaughter
process. Before permission to use the recycled water in processing, extensive microbial and
chemical tests were undertaken for three months to demonstrate that the final quality product met
the Australian drinking water guidelines (NHMRC and NRMMC, 2011). The final recycled water is
tested before use for pH, turbidity and chlorine (target 1 mg/L). Microbial tests (E. coli, total
coliform, Salmonella, Staphylococcus and Clostridium) are conducted weekly and somatic coliphage
every six months. The total cost of the AWTP was $16 million (around $5 million support received
from the government) and the estimated payback is of 10 years. Ingham poultry is an example of
the possibility to use recycled potable water on site in contact with meat.

66




